



中国认可
国际互认
检测
TESTING
CNA S L3038



TÜVRheinland®
Precisely Right.

Report No. 报告号:

0154266699d 001

Page 1 of 10
第1页，共 10页

Client 客户:

BELEDUC LERNSPIELWAREN GMBH

Heinrich-Heine-Weg 2 09526 Olbernhau Germany

Test item(s) 测试样品:

Toy

Identification/

参考列表

Model No(s) 样品描述/规格:

Sample Receiving date 收件日期: 2017-07-27

Testing Period 测试日期: 2017-07-27 - 2017-08-08

Test Specification 测试要求:

Test result 测试结果:

1. GB 6675.1-2014
玩具安全 第1部分:基本规范

PASS 符合

GB 6675.2-2014
玩具安全 第2部分:机械与物理性能

GB 6675.3-2014
玩具安全 第3部分:易燃性能

2. GB 6675.4 - 2014 Migration of certain elements
玩具安全 第4 部分 特定元素的迁移

PASS 符合

Other information 其他信息:

是否提供包装：是
样品提供年龄段：36个月以上
样品适用年龄段：36个月以上
样品测试年龄段：36个月以上

For and on behalf of
TÜV Rheinland (Shanghai) Co.,Ltd.
莱茵技术（上海）有限公司



2017-08-09 Wice Wang 王波 / Department Manager 部门
Date 日期 经理
Name/Position 姓名/职位

*Test result is drawn according to the kind and extent of tests performed.
This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.*
本检测报告仅对来样负责。未经德国莱茵许可报告不允许删节复制。此检测报告未授权在相应产品上使用任何安全标志

Test Report No. 报告号: 0154266699d 001

Page 2 of 10
第2页，共10页

型号	中文品名	年龄段
17053(B17053)	多层拼图-青蛙	36M+
17054(B17054)	多层拼图-蝴蝶	36M+
23610(B23610)	墙面游戏-迷宮	36M+
23628(B23628)	墙面游戏-三个排成行	36M+
25512(B25512)	大号淘瑞塔	36M+



Test Report No. 报告号: 0154266699d 001

 Page 3 of 10
第3页, 共10页

Material List 材料清单:

Item 项目: 参考列表

Material No. 材料号	Material 材质	Color 颜色	Location 位置	Remark 备注
M001	成品	彩色	17053(B17053)	
M002	成品	彩色	17054(B17054)	
M003	成品	彩色	23610(B23610)	
M004	成品	彩色	23628(B23628)	
M005	成品	彩色	25512(B25512)	
M006	涂层	彩色	积木上图案, 17053	
M007	涂层	黑色	在木头上	
M008	涂层	彩色	积木上图案, 17054	
M009	涂层	橘红色	在木头上	
M010	涂层	烟蓝色	在木头上	
M011	纸 + 印刷	白色/黑色	说明书, 25512/23610/23628	
M012	塑料 + 印刷 + 粘合剂	透明/黑色	贴纸, 23610/23628	
M013	纸 + 印刷	彩色	卡片, 23628	
M014	纸	灰色	卡片纸板, 23628	
M015	木头	自然色	实木	参考 0154250380/M004
M016	木头	自然色	胶合板	参考 0154250380/M005
M017	木头	自然色	密度板	参考 0154250380/M006
M018	涂层	黄色	在木头上	参考 0154253354/M015
M019	涂层	红色	在木头上	参考 0154253354/M003
M020	涂层	深绿色	在木头上	参考 0154250380/M020

Test Report No. 报告号: 0154266699d 001Page 4 of 10
第4页，共10页

M021	涂层	白色	在木头上	参考 0154253354/M00 5
M022	涂层	透明	在木头上	参考 0154253354/M00 8
M023	涂层	浅绿色	在木头上	参考 0154250380/M01 9



Test Report No. 报告号: 0154266699d 001

 Page 5 of 10
第5页, 共10页

1.

GB 6675.1-2014 玩具安全 第1部分:基本规范

	Test No. 测试号码:	T001
	Material No. 物料号码:	M001-M005
5 Technical Requirement / 技术要求		
5.1	Mechanical and Physical Properties / 机械和物理性能	PASS 符合
5.2.1	Flammability / 易燃性能	PASS 符合
5.7	Labeling / 玩具标识	PASS*1 符合

GB 6675.2-2014 玩具安全 第2部分:机械与物理性能

	Test No. 测试号码:	T001
	Material No. 物料号码:	M001-M005
4 Technical Requirement / 技术要求		
4.1	Normal Use / 正常使用	PASS 符合
4.2	Reasonably foreseeable abuse / 可预见的合理滥用	PASS 符合
4.3	Material / 材料	PASS 符合
4.4	Small parts / 小零件	PASS*1 符合
4.6	Edges / 边缘	PASS 符合
4.7	Points / 尖端	PASS 符合
4.10	Plastic film or plastic bags in packaging and in toys / 用于包装或玩具中的塑料袋或塑料薄膜	PASS*3 符合
Annex B	Safety - Labeling guidelines and manufacturer's markings / 安全标识指南和生产厂商标记	PASS 符合

GB 6675.3-2014 玩具安全 第3部分:易燃性能

	Test No. 测试号码:	T001
	Material No. 物料号码:	M001-M005
4 Technical Requirement / 技术要求		
4.1	General / 一般要求	PASS 符合

The clause and/or sub-clause would be indicated only in the test report whichever applicable. The comprehensive result report is available upon request.
只显适用的条款和/或子条款. 详尽结果报告只应要求提供.



Test Report No. 报告号: 0154266699d 001Page 6 of 10
第6页，共10页**Remark 备注:**

- *1
This clause is only applicable to M003&M004.
- *2
Type of gas used in gas burner: Butane
燃烧气体的类型: 丁烷
The toy is not intended to be washed and not be washed or soaked before testing.
该玩具不适合水洗,测试前玩具没有被清洗或浸泡。
The toy was treated before testing in accordance with these recommendations which are regarded as instructions from the manufacturer.
玩具按照使用手册中制造商推荐的方式进行预处理。
The toy have no information relating to washing or cleaning and was treated, before testing, in accordance to the GB 6675.2-2014.
玩具没有提供清洁或洗涤信息,在测试前,玩具按GB 6675.2-2014的方法处理。
- *3
This clause is only applicable to M004.



Test Report No. 报告号: 0154266699d 001

Page 7 of 10
第7页，共10页

2.GB 6675.4 - 2014 Migration of certain elements

玩具安全 第4部分 特定元素的迁移

Test Method
测试方法:

GB 6675.4 - 2014 Migration of certain elements, analyzed by ICP-OES
玩具安全 第4部分 特定元素的迁移-用感应耦合电浆原子发射光谱仪做分析



Test No. 测试号码	Material No. 物料号码	[mg/kg] [毫克每千克]							
		Sb 锑	As 砷	Ba 钡	Cd 镉	Cr 铬	Pb 铅	Hg 汞	Se 硒
		Maximum Permissible Limit of Any Toy Materials except Modelling Clay 除造型黏土和指画颜料外, 任何玩具材料的最高允可限值							
		60	25	1000	75	60	90	60	500
		Maximum Permissible Limit of Modelling Clay 造型黏土的最高允可限值							
		60	25	250	50	25	90	25	500
		Maximum Permissible Limit of Finger Paint 指画颜料的最高允可限值							
		10	10	350	15	25	25	10	50
		RL 方法报告限值							
		2.5	2.5	2.5	2.5	2.5	2.5	2.5	2.5
T001	M006 (*2)	n.d. 未检出	n.d. 未检出	3.8	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出
T002	M007 (*1)(*2)	n.d. 未检出	n.d. 未检出	16.3	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出
T003	M008 (*2)	n.d. 未检出	n.d. 未检出	3.8	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出
T004	M009 (*2)	n.d. 未检出	n.d. 未检出	77.0	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出
T005	M010 (*2)	n.d. 未检出	n.d. 未检出	60.7	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出
T006	M011	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出
T007	M012	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出
T008	M013	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出
T009	M014 (*2)	n.d. 未检出	n.d. 未检出	11.5	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出
T010	M015 (*2)	n.d. 未检出	n.d. 未检出	5.7	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出
T011	M016	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出
T012	M017(*2)	n.d. 未检出	n.d. 未检出	5.5	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出
T013	M018 (*2)	n.d. 未检出	n.d. 未检出	2.5	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出
T014	M019	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出
T015	M020 (*2)	n.d. 未检出	n.d. 未检出	29.5	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出
T016	M021	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出
T017	M022	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出
T018	M023	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出	n.d. 未检出

Abbreviation 简称: n.d. = Not Detected (< Reporting Limit) 表示未检出 (少于报告限值)
 RL = Reporting Limit 报告限值
 mg/kg = milligram per kilogram 表示毫克每千克



Test Report No. 报告号: 0154266699d 001

Page 9 of 10
第9页, 共10页

*** Remark of tests of GB 6675.4 - 2014 Migration of certain elements :**

GB 6675玩具安全 第4部分 特定元素的迁移的备注:

- *1 The weight of test portion marked (*1) available was less than 100mg, but greater than 10mg. The result was calculated as if 100mg of the samples were available.
备注(*1)表示该测试部份的重量少于100毫克, 但大于10毫克. 计算结果当作有100毫克样品可供测试.
- *2 Migration results of eight elements shown are of the adjusted analytical results
八种元素的迁移分析结果已经经过校正分析

Testing Laboratory accredited by CNAS according to ISO/IEC 17025. The accreditation is valid for the test methods stated in the certificate.



Sample Photos 样品照片



17053(B17053)



17054(B17054)



23610(B23610)



23628(B23628)



25512(B25512)

- END 完 -

